


„,(5); 

ed A 

7.-je A4411' 

- rg 
and 
Environment 
Equipment 
from Canada 



()Minister of Supply and Services Canada 1979 

Cat. No. C2-63/I979 

ISBN 0-662-10679-2 

Contract No. 02KT 67002-9-108-3036 

THORN PRESS LIMITED 



Introduction 
This directory provides users 

of equipment for oil, gas, and 
power production and environ-
mental control with a detailed 
cross-reference to machinery and 
equipment available from Cana-
dian manufacturers. 

The directory is arranged 
with an alphabetical product 
listing for easy reference iden-
tifying the names of Canadian 
companies that manufacture each 
product, followed by an alphabeti-
cal listing of the names and ad-
dresses of all companies identi-
[...]
Centrifugal pumps: horizontal 
to 8,000 GPM and 800 ft. head; 
vertical to 5,500 GPM and 750 
ft. head 

Fire pumps, horizontal and 
vertical to 2,500 GPM and 645 
ft. head 

Sewage pumps, wet and dry pit, 
to 10,000 GPM and 240 ft. head 

Systems, booster to 2,500 GPM 
A 	and 125 psi 

Systems, wet pit to 3,000 GPM 
and 110 ft. head 

Turbine pumps, vertical to 6,000 
GPM and 800 ft. head 

CROTHERS 
1 Crothers Drive 
Toronto, Ontario, Canada 
M4H 1A1 
Tel: (416) 421-1900 
Telex: 06-217785 

Diesel electric sets, modules and 
mobiles from 10 to 800 KW 

CULLEN DETROIT DIESEL 
ALLISON LIMITED 

2350 Willingdon Avenue 
P.O. Box 82100 
Burnaby, British Columbia 
Canada 
V5C 5P6 
Tel: (604) 298-2431 
Telex: 04-354529 

Diesel generator sets, 30 to 
1,000 KW 

Gas turbine generator sets, 3MW 
Can be supplied as skid-mounted, 

powerhouse mounted or mobile 

CULLIGAN OF CANADA LTD. 
Sheridan Park 
Mississauga, Ontario, Canada 
Tel: (416) 822-1601 

Water treatment equipment 

Mailing Address: 
C.P. 130 
Levis (Québec) Canada 
G6V 6N7 
Tel: (418) 837-5841 
Telex: 011-254 

Hydro-electric 
Cranes 
Gates, hydraulic, regulating 
Hoists 
Liner, penstock 
Surge tanks 
Turbines, hydraulic 
Valves, butterfly spherical 48" 

diameter and larger 
Nuclear 
Airlocks 
Core components 
Tanks, heavy water, spent fuel 
Valves, butterfly, 48" diameter 

and larger 
Petrochemical 
Columns, distillation, 

fractionating 
Drilling platforms, marine and 

land 
Liners, nickel, monel 
Modules, pre-fabricated steel 
Pressure vessels 
Tanks, pressure or vacuum 

25 



DEGREMONT-INFILCO LTD. 
2015, rue Drummond 
Montréal (Québec) Canada 
H3C 1W7 
Tel: (514) 849-9121 
Telex: 055-60733 

Aerators 
Condensate polishers 
Clarifiers 
Coagulators 
Comminutors 
Deaerators 
Degassifiers 
Demineralizer 
Digestors 
Filters, self-washing, pressure, 

gravity, and activated carbon 
types 

Flotation equipment 
Grit separators 
Ion exchange equipment 
Iron removal plants 
Ozonators 
Reverse osmosis equipment 
Sewage screens 
Sludge collectors 
Sludge dewatering systems 
Thickeners 
Water softeners 

DELAVAL TURBINE CANADA 
LTD. 

P.O. Box 850 
Keele Street North 
Maple, Ontario, Canada 
LOJ 1E0 
Tel: (416) 889-4861 
Telex: 06-964520 

Compressors, approximately 5,000 
ICFM and larger 

Condensers, up to 100,000 sq. ft. 
Evaporators, bottom product 
Filters, diatomatous earth, 100 

GPM and larger 
Head condensers 
Heat exchangers 
Ion exchange columns for heavy 

water plants 
Pumps, centrifugal single stage 

water pumps, capacities 5,000 
USGPM and larger; boiler feed 
pumps for 100 MW and larger 
power generating plants 

Reboilers 
Tanks, activated rezin storage, 

collection for D20; fuel handling 
Vessels for process of heavy 

water and for the CANDU 
reactor. Nuclear vessels can be 
manufactured to Class 3 
Section 1, 2, 3 of the ASME 
code. 

Unless otherwise stated the size 
limitations of the above 
products are: 40 tons 
maximum, 10' diameter 
maximum, 25' length maximum 

DEMAG MATERIAL HANDLING 
LIMITED 

2400 Royal Windsor Drive 
Mississauga, Ontario, Canada 
L5J 1K7 
Tel: (416) 274-2395 
Telex: 06-982265 

Overhead cranes up to 70 ton, 
120 ft. span 

DEMCO CO. LTD. 
5720-A 96th Street 
Edmonton, Alberta, Canada 
T6E 3G1 
Tel: (403) 435-9251 
Telex: 0037-3452 

Butterfly valves 2" thru 24" 

DEUTZ DIESEL (CANADA) 
LIMITED 

90, Montée de Liesse 
Montréal (Québec) Canada 
H4T 1N4 
Tel: (514) 341-6450 
Telex: 05 826776 

Compressor sets, diesel powered 
Controls, AC and DC, for 

metering and protection 
Generator sets, diesel powered-

aircooled, up to 200 KW; 
watercooled, up to 6.5 MW; 
prime power, emergency power, 
stationary and mobile 

Pump sets, diesel powered 

DEVILBISS (CANADA) LIMITED 
P.O. Box 3000 
Barrie, Ontario, Canada 
L4M 4V6 
Tel: (705) 728-5501 
Telex: 0687-5535 

Associated packaging equipment 
Compressed air dryers 
Compressors, air 

DEZURIK OF CANADA LIMITED 
385 Franklin Boulevard 
Cambridge, Ontario, Canada 
Tel: (519) 621-8980 

Fabricated steel 
Knife gate valves, 2" to 20"; 

20" to 72" 
Stainless steel cast body and 

gates 	26 

DIAMOND CANAPOWER LTD. 
1122 Pioneer Road 
Burlington, Ontario, Canada 
L7M 1K4 
Tel: (416) 632-0321 
Telex: 061-8286 
Cable: CANABUR 

Soot blower systems: full range 
of rotary, long and short 
retractable soot blowers, 
together with electric control 
panels and starter cabinets. 
These products are designed to 
clean heating surfaces of utility 
or industrial boilers, direct fired 
oil heaters, air pre-heaters, etc. 

Supports (hangers), pipe; full 
range of sizes and capacities of 
variable load supports and 
hanger hardware 

Valves, safety relief; all thermal 	- 
relief sizes plus orifices D 
through T. 

DIESEL POWER SYSTEMS 
LIMITED 

2080 Speers Road 
Oakville, Ontario, Canada 
L6L 2X8 
Tel: (416) 827-7566 

Diesel engine generator sets, 
10 KW to 1,100 KW 

Prime and portable power sets 

DOCAL LIMITED 
3550, rue St-James Ouest 
Montréal 207 (Québec) Canada 
Tel: (514) 932-3111 
Telex: 0-524295 

Converters, diesel engine 
Evaporators 
Heat exchangers, shell and tube 
Oil coolers 
Oil heaters 
Can work in carbon steel, cupro-

nickel, stainless steel 

DOMINION ALUMINUM 
FABRICATING LTD. 

3570 Hawkestone Road 
Mississauga, Ontario, Canada 
L5C 2V8 
Tel: (416) 275-5300 
Telex: 06-961482 

Vertical axis wind turbines, 
diameters 15' to 80' 



Hydraulic systems and 
components 

DRECO LTD. 
6415. 75 Street 
Edmonton, Alberta, Canada 
T6E OT3 
Tel: (403) 466-3134 
Telex: 037-2541 

Masts and substructures 
Mud systems 
Oilfield metal buildings 

DRESSER CLARK DIVISION, 
DRESSER INDUSTRIAL 
PRODUCTS LTD. 

4051 - 11 Street South East 
Calgary, Alberta, Canada 
T2G 3H1 
Tel: (403) 243-5322 
Telex: 038-21776 

Centrifugal compressors 
Pumps 
Associated packaging equipment 
Gas turbine drives 

DOMINION BRIDGE COMPANY 
LIMITED 

C.P. 280, Station A 
555, rue Notre Dame 
Montréal (Québec) Canada 
H3C 2S7 
Tel: (514) 634-3551 

DONLEE MANUFACTURING 
INDUSTRIES LIMITED 

430 Signet Drive 
Weston, Ontario, Canada 
M9L 1L5 
Tel: (416) 743-4410 

DOWTY EQUIPMENT OF 
CANADA LIMITED 

574 Monarch Avenue 
Ajax, Ontario, Canada 
LIS 2G8 
Tel: (416) 683-3100 
Telex: 06-981295 

Deep hole boring, honing and 
Autoclaves, reactors, kilns 	 trepanning, 16" diameter by 
Bins, cryogenic vessels, storage 	30' long 

tanks 	 Fuel channel end fittings for 
Degassers, pressurizers, airlocks 	CANDU nuclear reactor 
Fertilizer plants, propane storage 

vessels 	 DORR-OLIVER-LONG LIMITED 
Gates, hoists, stoplogs, trash 	174 West Street South 

racks 	 Orillia, Ontario, Canada 
Headers, feeder assemblies, 	L3V 6L4 

fuelling machines 	 Tel: (705) 326-7311 
Incinerators, steam reheater 	Telex: 0687-5587 
Nuclear reactor components 
Oil pump jacks, airlocks 
Penstocks, tunnel liners 
Power generation 
Pressure vessels, heat exchangers 

(shell and tube) 
Transmission towers 
Waste heat boilers, evaporators 

Couplings 
High speed gear units 
Hydraulic turbines: Francis, 

propeller, Kaplan, impulse 
with over 40 million hp installed 
and on order, Dominion 
Engineering is recognized as 
one of the world's leading 
designers and manufacturers of DOVER CORPORATION 
hydraulic turbines. The recent 	(CANADA) LIMITED 
completion of the world's 	Alberta Oil Tool Division 
largest and most powerful units 9530 - 60th Avenue 
at Grand Coulee on the 	Edmonton, Alberta, Canada 
Columbia River is evidence that T6E 0C1 
size is not a limiting factor. 	Tel: (403) 434-8566 

Parallel shaft speed reducers— 	Telex: 037-2167 
single and double helical type 

Penstock valves: butterfly and 
spherical types 

Pump turbines 

DRILCO SERVICES 
Division of Smith International 

Canada Ltd. 
9205 - 51st Avenue 
Edmonton, Alberta, Canada 
T6E 4W8 
Tel: (403) 435-3976 

Drilling tools and field equipment 
including: 

Degassers 
Desilters-degassers 
Drill collars 
"Hevi-Wate" heavy wall drill pipe 
Pup joints 
Rotary reamer 
Shoulder refacing tools 
Stabilizing tools 
Subs 
Thread protectors 
Well site units 

Aerators, surface type 5 to 150 hp 
and low pressure diffused air 
type 

Bar screens 
Belt filters, vacuum 
Clarifiers, primary and secondary 
Clarifiers with digestion, to 80 ft. 
Detritors (degritting clarifiers) to 

DOMINION ENGINEERING 50 ft. 
WORKS LIMITED 	 Digesters, mechanical, hydraulic 

C.P. 220 	 and gas mixing 
Montréal (Québec) Canada 	Distributors 
H3C 2S5 	 Filter presses 
Tel: (514) 634-3411 	 Flocculating clarifiers 
Telex: 05-821673 	 •Hydro cyclones for degritting 
Cable: DONWORKS MONTREAL 	Screens, sieve bend type 

Sewage treatment plants, 
packaged aeration type, 100,000 
IGPD to 1,000,000 IGPD 

Sludge grinders 
Sludge incinerators, fluidized bed 

up to 30 ft diameter 
Sludge pumps, diaphragm type 
Thickeners, sludge 

Butterfly valves, 14" through 24", 
pressure 150 to 175 psi wp 

Sucker rods and accessories 

27 



DRILL SYSTEMS INC. 
616 - 58th Avenue South East 
P.O. Box 5140, Station "A" 
Calgary, Alberta, Canada 
Tel: (403) 253-7451 
Telex: 038-25750 

Drilling equipment for mining 
water well exploration and 
construction drill rigs 

DUCON-MIKROPUL LIMITED 
1940 Steeles Avenue East 
Bramalea, Ontario, Canada 
Tel: (416) 677-8413 
Telex: 06-97572 

Cyclones, high efficiency 
Electrostatic precipitators 
Reverse jet fabric filter 
Wet scrubbers, dynamic and 

venturi 

DUNHAM-BUSH OF CANADA 
LIMITED 

140 Wendell Avenue 
Weston, Ontario, Canada 
M9N 3N6 
Tel: (416) 247-2144 

Air and LPG compressors, 1/4 to 
15 hp portable and stationary 
reciprocating 

DURIRON OF CANADA LTD. 
43 Millwick Drive 
Weston, Ontario, Canada 
M9L 1Y4 
Tel: (416) 749-1636 
Telex: 06-965536 

Centrifugal pumps, discharge 
heads to 420 ft., capacities to 
3,600 GPM 

DYNESCO EQUIPMENT SALES 
LTD. 

891 Kipling Avenue 
Toronto, Ontario, Canada 
M8Z 5H2 
Tel: (416) 231-5689 

Sewage lift stations 

E-I-M CONTROLS LTD. 
P.O. Box 5126, Station A 
504 - 51st Avenue South East 
Calgary, Alberta, Canada 
T2H 1X3 
Tel: (403) 252-0151 
Telex: 038-21563 
Valve actuators—electric motor 

driven, air motor driven 

Valve controls—worm gear type 
for butterfly valves, plug valves; 
ball valves; travelling nut type; 
worm gear type for gate valves; 
benel gear type for gate valves 

EPM MANUFACTURING 
COMPANY LIMITED 

8 McGillivray Boulevard 
Winnipeg, Manitoba, Canada 
R3T 1N4 
Tel: (204) 474-2371 
Telex: 07-587-807 

Centrifugal pumps 
Engine driven pumping units, to 

14 hp 

EASTEEL INDUSTRIES LIMITED 
P.O. Box 1268 
Logy Bay Road 
St. John's, Newfoundland, Canada 
A1C 5N3 
Tel: (709) 726-4420 
Telex: 016-4149 

Anchor bolts, stairs, catwalks, 
fire-escapes, platforms, and 
steel supports 

Bins and hoppers 
Penstocks, flumes, trashracks, 

and related items 
Stackers 
Water and oil tanks (field erected) 

ECLIPSE FUEL ENGINEERING 
COMPANY OF CANADA 
LIMITED 

20 Upjohn Road 
Don Mills, Ontario, Canada 
M3B 2V9 
Tel: (416) 444-6614 
Telex: 06-966-580 

Boilers, vertical and horizontal 
to 700 hp 

Burners, oil, gas or combination 
oil/gas through 210 MM BTUH, 
low excess air burners, low 
NOX burners, waste fuel 
burners, 

Heaters, thermal fluid for liquid 
process heating, process air 
heaters 

Heat recovery boilers, recuper- 
ators, liquid tube heaters 

ECODYNE LIMITED 
2201 Speers Road 
Oakville, Ontario, Canada 
L6L 2X9 
Tel: (416) 827-9821 

Aerators 
Clarifiers, water, sewage 
Cooling towers, industrial, utility 
Crystallizers 
Deaerating feedwater heaters 
Degasifiers 
Demineralizers 
Evaporators 
Filters, pressure, gravity 
Heat exchangers, shell and tube 
Lime softeners, cold, hot 
Softeners 
Sewage pumping stations 
Sewage treatment plants 
Water treating equipment 

ECO-TEC LIMITED 
25 Curity Avenue 
Toronto, Ontario, Canada 
M4B 1X9 
Tel: (416) 751-2424 

Acid purification systems 
Chromic acid recovery systems 
Decatimizer purifying of chrome 

plating solutions 
Nickel salt recovery systems 

ELECTROHOME LIMITED 
REVERSE OSMOSIS DIVISION 
809 Wellington Street North 
Kitchener, Ontario, Canada 
N2G 4J6 
Tel: (519) 744-7111 

Industrial waste treatment system 
by reverse osmosis 

Water purification 

THE ELECTROLYSER 
CORPORATION LIMITED 

122 The West Mall 
Etobicoke, Ontario, Canada 
M9C 1B9 
Tel: (416) 621-9410 
Telex: 06-967771 
Cable: EKTROLYSER TORONTO 

Engineering design and supply of: 
Hydrogen/oxygen generating 

plants, capacity up to 35,000 
CFH hydrogen and 17,500 CFH 
oxygen 

Hydrogen compression system, 
capacity to 35,000 CFH and 
pressures to 2,500 psi 

, 

28 



Oxygen compression system, 
capacity to 17,500 CFH and 
pressures to 2,500 psi 

Rectifiers, capacity to 12,000 
amps, 600 volts 

ELLETT COPPER & BRASS CO. 
LTD. 

1575 Kingsway Avenue 
Port Coquitlam, British Columbia 
Canada 
V3C 4E5 
Tel: (604) 941-8211 
Telex: 04-353557 

Fabricated pipe fittings 
Fabricators of stainless steel, 

nickel, titanium, copper, brass, 
etc. 

Heat exchangers 
Pipe and piping systems 
Pressure vessels 
Storage tanks 
Towers 
Valves gates, knife gates, wedge 

gates 
Valves tilting disc check, 3" to 

72" diameter 

ENERGY CONSERVATION 
LIMITED (ENERCO) 

26 Belvia Road 
Toronto, Ontario, Canada 
M8W 3R3 
Tel: (416) 255-7348 
Telex: 06-967799 

Heaters, gas fired, infra-red 
Heaters portable, gas fired, 

infra-red 
Heating systems process, gas 

fired infra-red, convection 
ovens, custom designed 

Infra-red dryers 
Make up units, air, direct gas 

fired 

ENERGY INDUSTRIES LTD. 
4303- 11th Street North East 
Calgary, Alberta, Canada 
T2E 6K4 
Tel: (403) 276-9415 
Telex: 03-824706 

Associated packaging equipment 
Compressors, natural gas 

ENERGY PRODUCTS GROUP LTD. 
Taylor Forge Division 
1675 Burlington Street East 
P.O. Box 511 
Hamilton, Ontario, Canada 
L8N 3H8 
Tel: (416) 549-3051 

Flanges forged to 72", stainless 
and alloy 

Headers, seamless cold extruded; 
extruded to 96" o.d. 

Nuclear fittings, heads, fuelling 
magazine housings 

Pipe, electric resistance welded 
24" to 54" 

Pipe fittings, buttweld to 66" 
stainless and alloy 

Pressure vessels to 14' diameter 
Towers to 240' length 

ENERVAC CORPORATION 
700 Franklin Boulevard 
P.O. Box 721 
Cambridge, Ontario, Canada 
N1R 5X1 
Tel: (519) 623-9890 
Telex: 069-59443 

Oil purification systems 

ENGINEERING PRODUCTS OF 
CANADA LIMITED 

150, boul. Industrial 
Boucherville (Québec) Canada 
J4B 2X3 
Tel: (514) 655-9051 

LPG bottles 
LPG distribution system 

ENVIROTECH CANADA LTD. 
5155 Creekbank Road 
Mississauga, Ontario, Canada 
L4W 1X2 
Tel: (416) 625-6070 
Telex: 06-061455 

Aerators, diffused air and 
mechanical 

Clarifiers, water and sewage to 
200 ft. diameter 

Classifiers, hydroclone and spiral 
rake to 24,000 TPD 

Digesters, aerobic and anaerobic 
Evaporators 
Filters, granular media 
Filters, pressure to 4,000 sq. ft., 

vacuum 
Flocculators 
Flotation machines, dispersed air 

and dissolved air 
Furnaces, multiple hearth to 

4,584 sq. ft. 
Lime slakers 
Pumps, recessed impeller slurry 

50 to 5,000 US GPM 
Scrubbers, wet cyclonic and 

venturi 
Separators, specific gravity to 

900 TPD 
Sieves, rotary wet 

29 

Sludge heat treating system 
Thickeners, gravity sedimentation, 

to 400 ft. diameter 

EXCHANGER SALES AND 
SERVICE LTD. 

P.O. Box 790 
Calgary, Alberta, Canada 
T2P 2J6 
Tel: (403) 272-8711 
Telex: 03-821-517 

Heat exchangers, shell and tube, 
air cooled (finned) 

Pressure vessels 
Tanks 
Towers 

EZEFLOW LIMITED 
300 Canal Bank 
Ville St-Pierre 
Montréal (Québec) Canada 
H8R 1H3 
Tel: (514) 489-8266 
Telex: 05-25626 

Pipe fittings in corrosion resistant 
materials for butt welding, sizes 
from 6" to 30" in diameter 

F-J RASKIN INCORPORATED 
6650, rue P.E. Lamarche 
St-Léonard, Montréal (Québec) 
Canada 
H1P 1J8 
Tel: (514) 323-5920 

Incinerators, waste liquid and 
waste wood with heat recovery 

FMC OF CANADA LIMITED 
Environmental Equipment 

Division 
4500 Sheppard Avenue East 
Unit 28 
Agincourt, Ontario, Canada 
M1S 1U2 
Tel: (416) 291-2149 
Telex: 06-23802 

Air scrubbers, variable throat 
venturi type 

Clarifiers 
Flocculators 
Grit collectors 
Mixers, paddle type 
Oil skimmers 
Screens, bar, disc, drum and rotary 
Sludge collectors 
Thickeners 



FMC OF CANADA LIMITED 
Material Handling Equipment 

Division 
1960 Eglinton Avenue East 
Scarborough, Ontario, Canada 
M4C 5H9 
Tel: (416) 750-4400 
Telex: 069-63539 

Minglers 
Screw agitators 
Screw mixers 
Screw stirrers 

FMC OF CANADA LIMITED 
Power Transmission Division 
P.O. Box 173, Station H 
Toronto, Ontario, Canada 
M4C 5H9 
Tel: (416) 750-4400 
Telex: 06-963539 

Speed reducers, in Une, parallel 
shaft 

FSVC 
19151 Cruickshank 
Baie d'Urfé (Québec) Canada 
H9X 3N9 
Tel: (514) 457-3330 
Telex: 05-821843 

Gate valves, 2" to 8" 

FWI CANADA LTD. 
4616 Manhattan Road South East 
Calgary, Alberta, Canada 
T2G 4B4 
Tel: (403) 243-4236 
Telex: 038-21521 

Check valves—sizes 1/2" through 
42"; rating, ANSI 150-300-600- 
900-1500-2500; material, cast 
steel, LCB-WCB-LCC 

Plug valves—sizes 1" through 
12"; rating, ANSI 150-300-600- 
900; material, cast steel, WCB 
LCB LCC, ductile iron 

Non lubricated plug valves—sizes 
1" through 8"; rating, ANSI 
150-300-600; material, cast 
steel, WCB-LCB-LCC, ductile 
iron 

FAHRAMET LIMITED 
Wyandotte Street 
Orillia, Ontario, Canada 
L3V 6L6 
Tel: (705) 325-2781 
Telex: 0687-5587 

Centrifugal castings—sand 
castings in heat or corrosion 
resisting alloy steels 

Pipe fittings, elbows, headers, 
reducers, tees 

Recuperator castings 
Reformer cylinders 

GEORGE E. FAILING SUPPLY 
COMPANY LIMITED 

11850 - 142 Street 
P.O. Box 459 
Edmonton, Alberta, Canada 
T5J 2K8 
Tel: (403) 455-2191 
Telex: 037-2410 

Portable rotary drill unit for oil 
exploration, oil production, 
water well, mining and coring 
fields to 3,000 ft. 

THE FALK CORPORATION OF 
CANADA LIMITED 

45 Disco Road 
Rexdale, Ontario, Canada 
M9W 1M2 
Tel: (416) 677-9071 
Telex: 06-219508 

Gear reducers, couplings 

FARR COMPANY LTD. 
180 Lesmill Road 
Don Mills, Ontario, Canada 
M3B 2T5 
Tel: (514) 384-6401 
Telex: 05-267310 

Air filters and purifiers 
Dust silencers 
Gas turbine intake and exhaust 

silencers 
Sound attenuation enclosures 
Vibration mounts 

FARR INTERNATIONAL CO. LTD. 
16657 - 113 Avenue 
Edmonton, Alberta, Canada 
T5M 2X2 
Tel: (403) 483-3362 
Telex: 03-73094 

Hydraulic power tongs, 
51/2" x 20" 

FARRIS INDUSTRIES CANADA 
Division of Farris Brantford Ltd. 
P.O. Box 1210 
Brantford, Ontario, Canada 
N3T 5M3 
Tel: (519) 753-7333 
Telex: 021-81114 

Safety relief valves, in let  size 
1/2" through 8" 

FINNING POWER PRODUCTS 
A Division of Finning Tractor 

and Equipment Company 
Limited 

555 Great Northern Way 
Vancouver, British Columbia 
Canada 
V5T 1E2 
Tel: (604) 872-7474 
Telex: 04-50877 
Cable: FINTRAC 

Diesel engine generator sets, 
12 1/2 KW to 930 KW 

Natural gas engine generator 
sets, 75 KW to 650 KW 

Propane engine generator sets, 
75 KW to 650 KW 

FISHER CONTROLS COMPANY 
OF CANADA LTD. 

P.O. Box 578 
Woodstock, Ontario, Canada 
Tel: (519) 539-9892 
Telex: 064-74117 

Actuators, pneumatic spring and 
diaphragm, pneumatic operated 
piston 

Ball control valves 
Butterfly control valves 
Controllers, pneumatic and 

electronic 
Globe control valves 
Regulators 

FISHER & PORTER (CANADA) 
LIMITED 

134 Norfinch Avenue 
Downsview, Ontario, Canada 
M3N 1X7 
Tel: (416) 633-9810 
Telex: 06-217866 

Products for measurement and 
control instrumentation process 
and environment control 
industries including nuclear 
range from single hardware 
items to complex systems 
comprising instruments and 
instrument panels. 

30 



FLEXONICS DIVISION 
UOP Products Limited 
515, chemin Stinson 
Ville St-Laurent (Québec) Canada 
H4N 2E1 
Tel: (514) 747-4711 
Telex: 05-267674 

Bellows, metallic 
Compensators, metallic 

expansion 
Connectors, flexible metallic; tie 

rod flanged 
Ducting, metallic manifold 
Expansion joints, metallic 
Hose, flexible metallic 
Pipe alignment guides 

FLOW CONTROLS LIMITED 
34 Golden Gate Court, Unit 8 